
Package leaflet: Information for the user 
Lactulose-MIP, 650 mg/mL, syrup 

Lactulose 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or 

nurse has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after a few days. 

 

What is in this leaflet:  
1. What Lactulose-MIP is and what it is used for 

2. What you need to know before you use Lactulose-MIP 

3. How to use Lactulose-MIP 

4. Possible side effects 

5.  How to store Lactulose-MIP 

6. Contents of the pack and other information 

 

 

1. What Lactulose-MIP is and what it is used for 
 

Constipation that cannot be corrected by dieting. 

Encephalopathy caused by hepatic impairment. 

 

2. What you need to know before you use Lactulose-MIP 

 

Do not use Lactulose-MIP: 

- if you are allergic to the active substance or any of the other ingredients of this 

medicine (listed in section 6);  

- if you are suffering from stomach pain, vomiting and fever, as these may be symptoms 

of severe diseases (e.g. ileus (or intestinal obstruction) or gastrointestinal 

inflammation). If these symptoms occur, do not use lactulose and talk to your doctor 

immediately; 

- in the case of imbalance of water and electrolytes (loss of salts); 

- if you have fructose, galactose (galactosaemia, glucose-galactose malabsorption) or 

lactose intolerance (lactase deficiency). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Lactulose-MIP. 

 

Children 

In infants and toddlers, hereditary fructose intolerance may not have been diagnosed; 

therefore, Lactulose-MIP may be administered to them only after talking to a doctor. 

 

If you have long-term constipation, you should talk to a doctor before starting treatment with 

lactulose, as chronic defecation disorders may be symptoms of a severe disease. 

 

Other medicines and Lactulose-MIP 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 



Lactulose-MIP with food and drink 

Lactulose-MIP may be taken independent of meal times. 

If administering Lactulose-MIP once a day is sufficient to treat constipation, it has been well 

tolerated when administered after breakfast. 

 

Pregnancy, breast-feeding and fertility 
Talk to your doctor or pharmacist before using this medicine. 

Lactulose may be used during pregnancy and breast-feeding. 

 

Driving and using machines 
Lactulose-MIP does not have an adverse effect on attentiveness, judgement or reaction time. 

 

Information for diabetics and patients with other carbohydrate metabolism disorders. 

Lactulose-MIP contains lactose. 
This should be considered when treating patients with lactose intolerance.  

The medicine contains a small amount of digestible carbohydrates, which are absorbed from 

the intestine to a small extent and do not, therefore, have relevant nutritional value. 

A measuring cup of Lactulose-MIP containing 30 mL of syrup contains a maximum of 4.7 g 

of digestible carbohydrates, such as fructose, galactose and lactose, corresponding to 0.4 

bread units.  

 

Use with other medicines: 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Lactulose-MIP may increase the loss of potassium caused by concomitantly used medicines 

(e.g. diuretics, corticosteroids and amphotericin B). 

 

In the case of potassium deficit, sensitivity to cardiac glycosides (e.g. dioxin) may increase.  

 

 

3. How to use Lactulose-MIP 
 

Always use this medicine exactly as described in this leaflet or as your doctor has told you. 

Check with your doctor or pharmacist if you are not sure. Use the measuring cap provided in 

the pack for dosing. 

 

Constipation  

 Initial dose during the  

first three days 

Maintenance dose (per 

day) 

Adults 10–45 mL 10–25 mL 

Children   

aged 6–14 years 15 mL 10–15 mL 

aged 1–6 years 5–10 mL 5–10 mL 

infants 5 mL 5 mL 

 

Portal-systemic encephalopathy 

 

The dose should be increased gradually 

 

Adults: after administering the initial dose of 6–10 g of lactulose (10–15 mL of syrup), the 

dose will be increased to 20–30 g (30–45 mL of syrup) 3–4 times a day. 

 

The target of dosing should be 2–3 bowel movements a day. 



Children: no recommendations. 

 

If you feel that the effect of Lactulose-MIP is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you use more Lactulose-MIP than you should: 
Diarrhoea and loss of electrolytes have been reported. 

 

If you forget to take Lactulose-MIP 
Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Lactulose-MIP 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

When starting treatment at medium doses, moderate stomach pain, flatulence and intestinal 

gases may occur; in the case of large doses, side effects include nausea, vomiting and 

diarrhoea along with electrolyte imbalance. 

Diarrhoea-induced imbalance of water and electrolytes or its consequences should be 

considered if the doses causing loose stools have been taken for a long time. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or nurse. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

5. How to store Lactulose-MIP 

 

Do not store Lactulose-MIP syrup at a temperature higher than 25 °C. 

After initial opening, use the medicine within 6 months. 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton or bottle after 

“Use by:”. 

 

6. Contents of the pack and other information 

 

What Lactulose-MIP contains  

 
- The active substance is lactulose. 1 mL of syrup contains 650 mg of lactulose. 

- The other ingredients are anhydrous citric acid, purified water and cherry flavouring. 

As a result of its preparation process, Lactulose-MIP syrup contains fructose, galactose and 

lactose. 

 

What Lactulose-MIP looks like and contents of the pack 

Lactulose-MIP is a clear, viscous, and colourless to yellow liquid. 

Lactulose-MIP is available in 100 mL, 200 mL, 500 mL or 1,000 mL plastic bottles 

with a plastic measuring cap. 

Not all pack sizes may be marketed. 



 

Marketing Authorisation Holder and Manufacturer 

 

Marketing Authorisation Holder 

MIP Pharma GmbH 

Kirkeler Strasse 41 

66440 Blieskastel-Niederwürzbach 

Germany 

 

Manufacturer 

Chephasaar 

Chem.-pharm. Fabrik GmbH 

Mühlstrasse 50 

66376 St. Ingbert 

Germany 

Telephone: +49 (0) 6894 9710 

Fax: +49 (0) 689 497 1275 

 

This leaflet was last revised in February 2014 
 


